










26

EXPLODED VIEW — SADDLES

ITEM # PART # QTY. DESCRIPTION
1 2-1501-4 2 NUT – NYLON INSERT 3/8-16
2 254-005 2 WASHER – LOCK, 3/8
3 254-122 1 INSERT – SADDLE, 3"
4 254-191 1 STRAP – SADDLE, 3"
5 99-59 2 SCREW – SKT. HD CAP, 3/8-16 × 1.25

PARTS LIST — SADDLES
ITEM # PART # QTY. DESCRIPTION

1 2-1501-4 2 NUT – NYLON INSERT 3/8-16
2 254-005 2 WASHER – LOCK, 3/8
3 254-115 1 INSERT – SADDLE, 2½"
4 254-116 1 STRAP – SADDLE, 2½"
5 99-59 2 SCREW – SKT. HD CAP, 3/8-16 × 1.25

ITEM # PART # QTY. DESCRIPTION
1 2-1501-4 2 NUT – NYLON INSERT 3/8-16
2 254-005 2 WASHER – LOCK, 3/8
3 254-136 1 INSERT – SADDLE, 4"
4 254-137 1 STRAP – SADDLE, 4"
5 99-59 2 SCREW – SKT. HD CAP, 3/8-16 × 1.25

ITEM # PART # QTY. DESCRIPTION
1 2-1501-4 2 NUT – NYLON INSERT 3/8-16
2 254-005 2 WASHER – LOCK, 3/8
3 254-129 1 INSERT – SADDLE, 3½"
4 254-130 1 STRAP – SADDLE, 3½"
5 99-59 2 SCREW – SKT. HD CAP, 3/8-16 × 1.25

2½"

3"

3½"

4"



27

EXPLODED VIEW — HYDRAULIC CYLINDER

ITEM # PART # QTY. DESCRIPTION
1 254-011 1 SCREW–SET, 7/16-14 × 1/2"
2 254-102 1 CYLINDER BLOCK
3 254-401 1 BARREL
4 254-402 1 ROD
5 254-404 2 GASKET (COPPER)
6 254-405 2 SCREW–SKT. HD. CAP, 3/8-16 X 2¾"
7 254-406 2 SPRING RETAINER
8 254-407 1 EXTENSION SPRING
9 254-408 1 BUSHING

10 254-409 1 BACK-UP RING
11 254-410 1 O-RING
12 254-010 2 RING–RETAINING, EXTERNAL INTERLOCKING
13 254-009 2 NUT–HEX, THIN 3/8-24
14 254-188 1 PLATE–GAUGE ROD
15 254-189 1 ROD–GAUGE
16 291-2A 1 FITTING–HYDRAULIC, FEMALE
17 254-007 1 O-RING, RUBBER

PARTS LIST — HYDRAULIC CYLINDER

NOTE: Part #254-RPR is the 
rebuild kit for the hydraulic 
cylinder and includes item #5, 
9, 10 and 11. See below for part 
numbers and descriptions. Kit 
items not sold separately.

REBUILD KIT — HYDRAULIC CYLINDER

ITEM # PART # QTY. DESCRIPTION
5 254-404 2 GASKET (COPPER)
9 254-408 1 BUSHING

10 254-409 1 BACK-UP RING
11 254-410 1 O-RING

12

14

12

13

13

15

16

17



28

ALWAYS disconnect the bender from the hydraulic pump  
before servicing and when not in use.

WARNING
TROUBLESHOOTING

Problem Cause Cure
Kinking or rippling of 
EMT conduit.

Clevis pin is inserted in the shoe hole 
for Rigid/IMC conduit.

Move clevis pin to the shoe hole 
marked for EMT conduit (see Figure 
10A on page 10).

Follow bar is in backwards. Remove follow bar and install with 
the end marked ”START” just past the 
roller assembly (see Figure 10C on 
page 10).

Shoe and/or follow bar grooves are 
dirty or damaged.

Clean grooves of shoe and follow bar. 
Replace if damaged.

Saddle and follow bar are not 
positioned properly at the start of the 
bend.

Position follow bar and saddle as 
shown in Figure 12A on page 12 of the 
manual.

Shoe and/or follow bar grooves are 
damaged or worn.

Replace as necessary.

Roller assembly is not turning on the 
shaft.

Disassemble roller and lubricate roller 
shaft with a multi-purpose grease.  
Repair or replace as necessary.

Side marking  
of EMT conduit.

Conduit is not level.  
(Floor set up only)

Level the conduit in the set up.

Shoe and/or follow bar grooves are 
dirty or damaged.

Clean grooves of shoe and follow bar. 
Replace if damaged.

Carriage with vise on the Model #281 
bending table is clamped too close to 
the bender.

Adjust the position of the carriage with 
vise further from the bender.

Follow bar groove is damaged  
or worn.

Follow bar not centered on the roller 
assembly at start of bend

Replace as necessary.

 
Center the follow bar on the roller 
assembly.

Will not bend EMT. Follow bar is in backwards. Remove follow bar and install with 
the end marked “START” just past the 
roller assembly (see Figure 10C on 
page 10).

Kinking or rippling of 
Rigid or IMC conduit.

Follow bar is in backwards Remove follow bar and install with 
the end marked “START” just past the 
roller assembly (see Figure 10C on 
page 10).

Side marking of Rigid or 
IMC conduit

Conduit is not level (floor set up only)

Follow bar not centered on roller 
assembly at start of bend.

Level the conduit in the setup.

Center the follow bar on the roller 
assembly.

Problem Cause Cure



29

TROUBLESHOOTING — CONTINUED

Will not bend Rigid or 
IMC conduit.

Clevis pin is inserted in the shoe hole 
for EMT conduit.

Move clevis pin to the shoe hole 
marked for Rigid/IMC conduit (See 
Figure 10A on page 10).

Follow bar is in backwards. Remove follow bar and install with 
the end marked “START” just past the 
roller assembly (see Figure 10C on 
page 10).

Hydraulic cylinder will 
not advance.

Hydraulic pump is low on oil. Refer to operating instructions for the 
hydraulic pump and add oil.

Hydraulic fittings are not fully 
tightened.

Check all hydraulic fittings and tighten.

Too long of an extension cord causing 
voltage drop to the hydraulic pump.

Pump not properly vented. 

Hydraulic cylinder pinned too  
high in the frame for the size  
conduit being bent.

Pump valve lever in wrong position.

 
Pump not operating properly.

Use heavier gauge extension cord 
and/or shorter extension cord.

Remove the plug used during shipping 
and replace with the correct vent plug.

 
Reposition hydraulic cylinder to the 
proper position in the frame.

Rotate pump valve lever to the closed 
position.

Check pump manual for trouble 
shooting.

Hydraulic cylinder 
advancing slowly

Pump valve not fully closed Ensure pump valve lever is in the fully 
closed position

ALWAYS disconnect the bender from the hydraulic pump  
before servicing and when not in use.

WARNING


